TEST REPORT
Report No. : CH:TX:4420045560 DATE : 22/08/2013

LOYAL TEXTILE MILLS LTD.

NEW NO.83 (OLD NO.41) FIRST MAIN ROAD,, R.A.PURAM,
CHENNAI-600 028

INDIA

CONTACT PERSON : Mr.MANOHAR/Mr.SARAVANA KUMAR

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION WOVEN FABRIC
SLT 9003

COLOUR WM GREY

END USE GARMENT

FIBRE CONTENT 65% POLYESTER 35% COTTON

CUSTOMER AL-OBAIDANI INTERNATIONAL LLC

COUNTRY OF DESTINATION OMEN

SAMPLE RECD ON 19/08/2013 TESTING PERIOD : 19/08/2013 - 22/08/2013

CARE LABEL INSTRUCTION MACHINE WASH 60°C, NORMAL CYCLE, TUMBLE DRY

TEST(S) REQUESTED WEIGHT PER UNIT AREA,PILLING, TENSILE STRENGTH,TEAR STRENGTH,FIBRE
CONTENT,CONSTRUCTION

per pro SGS India Private Ltd.

G ohafenll

G. NAGESWARA RAO
EXECUTIVE
Email your Test Report Related Enquiries at Feedback.SLT@sgs.com
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TEST REPORT
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RESULTS

CONSTRUCTION

BS EN 1049-2:1994

ENDS 90 per in
PICKS 54 perin

WEIGHT PER UNIT AREA

BS EN 12127:1998
(In Standard Atmosphere)

249.0 g/m?

FIBRE CONTENT

In accordance with Regulation (EU) No 1007/2011
Based on Moisture Regain

POLYESTER 62.5%
COTTON 37.5%

Note: 1) Moisture regain value for Polyester is 1.5%, and for Cotton is 8.5%.
2) Regain values taken as per Directive 2008/121/EC.

TENSILE STRENGTH

ISO 13934-1:1999 (2 Inch Cut Strip)
Type of Machine used: CRE

WARP 1604.7 N
WEFT 932.7N

Note: Place to place variation is occurred on both directions.

TEAR STRENGTH

1ISO 13937-3 :2000

WING SHAPED

Type of Machine used: CRE

WARP YARNS TORN 39.7N
WEFT YARNS TORN 39.4 N
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TEST REPORT
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RESULTS

PILLING

1ISO 12945-1:2000

(Machine Wash,60°C,Normal Cycle,Tumble Dry)
After one Wash/as per ISO 6330:2000/Amd 1:2008
(Pill Box Tester)

AFTER 5000 TURNS 4-5
AFTER 10000 TURNS 4
AFTER 15000 TURNS 4
AFTER 20000 TURNS 4
Interpretation

5- No Visual Change

4- Slight Surface Fuzzing/Partially formed Pills

3- Moderate Fuzzing / Isolated fully formed Pills

2- Significant Change- Distinct Fuzzing and/or pilling

1- Severe Change- Dense Fuzzing and / or pilling which covers the specimen

***** End of Report™****
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